Test Report No. 7191070528-MEC13-MHA
dated 01 Oct 2013

Note: This report is issued subject to the Testing and Certification Regulations of the TUV SUD Group and the g
General Terms and Conditions of Business of TUV SUD PSB Pte Ltd. In addition, this report is governed by the PSB Smgapore
terms set out within this report.

Choose certainty.
Add value.

SUBJECT:

Non-combustibility test on “Besta™ HollowCore ALMGQ” infill material for Besta™
Sandwich Panel submitted by Well & Able International Pte Ltd on 06 Sep 2013.
TESTED FOR:

Well & Able International Pte Ltd

23 Genting Road, #03-01, Chevalier House
Singapore 349481

PERIOD OF TEST:

23 Sep 2013

PURPOSE OF TEST:

To determine whether the material is. non-combustible when it is exposed to the
conditions of the test specified in British Standard 476: Part 4: 1970 “Fire Test on
Building Materials and Structures - Non-combustibility Test for Materials”.

The test was conducted at TUV SUD PSB's fire test laboratory located at No. 10 Tuas
Avenue 10, Singapore 639134.
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DESCRIPTION OF SAMPLES:

Six blocks of specimen, said to be “Besta™ HollowCore ALMGQO” (50mm thick x
1000kg/m?) infill material for Besta™ Sandwich Panel comprising of Magnesium Oxide,
each of nominal size of 40mm x 40mm thickness were submitted. The nominal
thickness and bulk density of the specimen were found to be approximately 51.8mm
and 993kg/m? respectively.

TEST PROCEDURE:

Specimens were exposed to the specified heating conditions (750 + 10°C) in a
furnace conforming to Clause 6 and-illustrated-in-Figure 1, 2 and 3 of the Standard.
The furnace was heated and its temperature stabilized at 750 + 10°C for more than
10 minutes. One specimen was then inserted in the furnace, the whole operation
was performed in less than 5 seconds. The temperature of the specimens and the
furnace were measured by two separate Chromel/Alumel thermocouples
continuously for 20 - minutes on the chart of a recorder. The flaming time of the
specimen was determined by a stop watch. The procedure was repeated twice for
two other specimens, one at each time.

RESULTS:
Specimen 1 | Specimen 2 | Specimen 3 | Requirements
Description
Time of continuous flaming (sec.) 0 0 0 <10
Temperature rise of furnace (°C) 11 20 16 <50
Temperature rise of sample (°C) 0 0 0 <50
Classification Non- Non- Non- -
combustible | combustible | combustible

CONCLUSION:

A non-combustibility test for materials in accordance with British Standard 476 Part
4 : 1970 has been performed on the material as described in this report and the
classification of the sample is non-combustible.

.
Charrt 0a
Product Manager
(Fire Property)

Mechanical Centre

Ong Kian Huat
HigheY Associate Engineer
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Please note that this Report is issued under the following terms :

1

This report applies to the sample of the specific product/equipment given at the time of its testing/calibration. The results are not used to
indicate or imply that they are applicable to other similar items. In addition, such results must not be used to indicate or imply that TUV SUD
PSB approves, recommends or endorses the manufacturer, supplier or user of such product/equipment, or that TUV SUD PSB in any way
“guarantees” the later performance of the product/equipment. Unless otherwise stated in this report, no tests were conducted to determine
long term effects of using the specific product/equipment.

2. The sample/s mentioned in this report is/are submitted/supplied/manufactured by the Client. TUV SUD PSB therefore assumes no
responsibility for the accuracy of information on the brand name, model number, origin of manufacture, consignment or any information
supplied.

3. Nothing in this report shall be interpreted to mean that TUV SUD PSB has verified or ascertained any endorsement or marks from any other
testing authority or bodies that may be found on that sample.

4. This report shall not be reproduced whelly orin parts and no reference shall be made by the Client to TUV SUD PSB or to the report or results
furnished by TUV SUD PS3B in any advertisements or sales promotion.

5. Unless otherwise stated, the tests were carried out in TUV SUD PSB Pte Ltd, No.1 Science Park Drive Singapore 118221.

July 2011
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